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ZENTRUM DRESDEN
ROSSENDORF
Sample Name Sample Owner
Date Measured by
Projectile Energy
alpha beta
theta ions*sr
Det.-Factor Det.-Offset
Det.-Resolution Contact
Element Ratio Thickness (10715 at/cm?2)
Layer 1
Pt 0,47 61,10
Fe 0,53 68,90
130,00
Layer 2
Mg 0,50 10.000,00
@) 0,50 10.000,00
20.000,00
Spectrum and Fit(s)
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